259

72WA

WAITER
~ R.A.

obv/(

Ll

WATER CLARIFICATION
BY FLOTATION -1

R. F. Packham,
BSc, PhD, FRIC, Minst WPC

and
W. N. Richards, BSc

November 1972

The Water Research Association,

Medmenham, Marlow, Buckinghag:«*-iz=s Tmolar ”i
[ 25’3 “RUR =




1. 1:;.1; A

) 223,

O

WATER CLARIFICATION BY FLOTATION - 1

A survey of the literature

by

R, F.Packham, BSc, PhD, FRIC, Minst WPC
and

W.N. Richards, BSc,

Treatment Group

November 1972

Tl O NS
f"" L .. .. '
(VA ‘e o 'i

Pl

The Water Research Association
Medmenham, Marlow, Buckinghamshire, SL7 2ZHD, England
Telephone:Hambleden (Bucks) 282 (049 166 282)

This report has besn prepared for the contidantisl use of Members of the
Water Research Associstion and thewr stalf Iis contents must not bs further
[...]
The Water Research Association Technical Paper TP, 87

lower since considerably less liquid must be pressurized. Eckenfelder et al (25) came
to similar conclusions when considering flotation of biological sludges, stating that
pressurization of the clarified effluent resulted in superior effluent quality and economy
in power. This is particularly true for flocculant sludges which are dispersed by high
shearing stresses, They found it was necessary to evaluate empirically the required

effluent recycle to be pressurized for each specific application.

Recycle rates suggested by various workers have varied between 10 and 100% of the
raw water flow, 25 to 50% being common for sewage and industrial waste treatment.
Gardner (32) suggested that for saturation pressures of between 276 and 415 kN/rn2
(40 and 60 1b/in. 2) the required recycle of clarified effluent would generally be up to
50% of the inflow, The volume of air necessary for injection into this recycle stream
was equivalent to 5% of the inlet flow at the stated saturation pressure. He stated that
up to 50% of saturation could be achieved using conventional designs of pressure vessel,

but with mechanical mixing or packing this could be increased to 90%.

It has been stated (15) that probably all submerged surfaces have very small gas
bubbles attached to them, formed by slow precipitation or chemical means. If the
solution and solid are subjected to a high hydrostatic pressure, as in total influent
pressurization, these gas bubbles are forced into solution. Thereafter, despite high
supersaturation, bubbles form with the greatest of difficulty., In view of this, it might
well be expected that effluent pressurization would give superior results to total
pressurization where, presumably, a proportion of the intrinsic bubbles have been
lost during pressurization. With effluent pressurization these bubbles would be

unaffected and could provide gites for the nucleation of precipitating air bubbles.

4, THE APPLICATION OF FLOTATION TO WATER AND WASTE TREATMENT

4,1, Sewage and industrial wastes

The increasing importance of flotation for the removal of suspended particles in
sewage and industrial wastes may be reflected by the expanding literature on this
subject and the growing number of companies manufacturing flotation units. The
development of such units has largely resulted from research work in the United

States and Sweden,

Early work was based on variations of dispersed-air flotation, Hansen and Gotaas
(43) successfully applied foam flotation columns in studies on sewage, paper mill and
textile wastes employing a heteropolar laurylamine hydrochloride as the flotation reagent,
The high cost of this reagent, however, resulted in the conclusion that the process was

economically unsuitable for sewage. Newe, Schmidt and Szniolis (44) reported studies

14,



The Water Research Asso;iation : Technical Paper TP, 87

on the flotation of sewage using 28 different detergents, and emphasized the importance of

developing a low cost flotation reagent.

The vacuum generation of gas bubbles for mineral flotation was conceived by
Elmore (B, P.No.17 316:1904), and vacuum flotation was later developed by the
Scandinavian paper industry (45)(46) for recovering valuable paper-making materials,
These units, commonly termed flotation Save-Alls or Sveens (after the Sveen-Pedersen
process), have been extensively employed since World War 1 for paper-mill 'white-water'
clarification, evolving into the dissolved-air flotation systems that are used today (22).
Vacuum flotation has also been used successfully to remove grease and suspended solids

in the treatment of sewage and industrial wastes (47)(48)(49).

D'Arcy (37) and Ashley (50) have discussed the use of a dissolved-air flotation system
giving good results in the treatment of industrial wastes, Air was introduced into the
influent, usually at the suction side of a centrifugal pump and dissolved under 172 to
276 kN/mz (25 to 40 1b/in, 2) pressure in a detention tank., On pressure release the
dissolved air was precipitated from solution at the inlet to a flotation chamber. The air
bubbles produced carried the suspended particles to the surface, gradually forming
a concentrated sludge which was removed by mechanical scrapers. The clarified water
wag withdrawn from the bottom of the chamber, clarification being enhanced by the

addition of suitable flocculating agents.

Barry (8) has described a flotation unit in which air was introduced into a portion
of the effluent by means of a diffusion assembly placed at the inlet of a recirculating pump.
Part of this aerated recirculated effluent was then mixed with the influent of the system,

the remainder being introduced at the bottom of the tank to effect additional flotation.,

Brown and Thomas (23) reporting results obtained utilizing effluent pressurization
in the consolidation of surplus activated sludge, found that the use of polyelectrolytes
in preconditioning increased the removal rate and helped clarification. The sludge could
be thickened to up to 5. 0% solids by the process. It is also interesting to note that the
authors considered that flotation encourages flocculation of the suspended sludge particles,
Braithwaite (51) had previously shown the benefit to be gained by use of polyelectrolytes
during a series of tests on the flotation of activated sludge. With the application of

polymers, he found it possible to increase the solids yield by a factor of 3,7,

Hilmer (19), in a paper on the subject of chemical precipitation, flocculation and
flotation, has described dissolved-air flotation plant and has given results for various

sewage treatment plants in Sweden and the USA, It is evident from his figures that large

15,



The Water Research Association Technical Paper TP, 87

reductions in suspended solids, BOD and phosphate are possible. For example, flotation
with alum treatment employed on an experimental basis at a sewage treatment plant at
Detuxent, USA, has reduced the average suspended solids from 300 to 20 mg/litre, the
BOD from 140 to 7 mg Oz/litre and the phosphate from 2400 to 100 mg/litre.

Following their successful work on algal flotation in South Africa (Sect. 4. 2)
van Vuuren et al (21) have investigated a system for the purification of sewage works
effluent by means of lime softening and flotation. This system involved the‘use of excess
lime as coagulant in the flotation unit and, although aluminium sulphate was found to be
equally effective as a flotation flocculant, the use of lime softéning was preferred for its
sterilizing action, complete removal of phosphates and decrease in mineral content,
In the design of the flotation unit provision was made for continuous removal of scum
build-up by the use of a surface skimmer, any settleable material being removed by
means of a conical bottom draw-off (Fig.5). It was found to be essential that moderate
aeration under flash mixing conditions should be applied as the fine scum layer tended
to break up under prolonged turbulent conditions. Micro-bubble aeration was necessary
for entrainment and buoyancy of the floc, and was achieved by introduction of air prior
to a centrifugal pump. This proved to be the most effective, simple and economic system
in comparison with conventional pressure aeration systems. The adverse effect of air
coalescence on flotation efficiency was also completely eliminated by maintaining a
critical minimum velocity in the feed-line after introduction of the air. The object was
to have finely dispersed air bubbles present before the flotation flocculant was added,
in 6rder to effect air entrainment in the growing floc, This aspect was found to be of

fundamental importance in the efficiency of flotation,

In a later paper van Vuuren et al (52) described a laboratory scale flotator developed
for the stripping of organic pollutants from various effluents of sewage works, fish
factories, pulp and paper mills and abattoirs, The unit contained a dispersed-air
generating systerm which intfoduced air on the suction side of a pump, thus avoiding the
use of high pressure flotation equipment. This system was found to be useful for on-site

investigations concerning flocculation/flotation of various organically-polvluted effluents.

Ettelt (42) has reported that dispersed-air flotation studies on activated sludge gave a
maximum solids concentration of only 2. 8% compared with the 2% obtainable by settling.
He considered that this gain was not significant and therefore gave his attention to

dissolved-air flotation. Using this technique he was able to thicken the sludge to 4% solids,

16,



The Water Research Association Technical Paper TP, 87

An extensive report on the use of dissolved-air flotation treatment of combined sewer
overflows (39) showed that a dissolved-air flotation process requiring twelve minutes'
retention time removed suspended solids from combined sewage as effectively as
conventional clarifiers requiring four hours' retention time. During periods of rain and
in the absence of chemical aids, the process removed 69% of the suspended solids
remaining after the separation of large particles by screening, Addition of aluminium
sulphate and polyelectrolyte increased the removal of suspended solids to an average of
84% . Aluminium sulphate alone was ineffective. The BOD reduction without chemical
aids averaged 26% but increased to 42% on coagulant addition. After drying, the solids
content of the floated sludge was between 5 and 7% which suggested that the sludge
thickening step normally employed could be dispensed with, It was found essential

to provide cover against wind and rain to obtain full efficiency of the flotation tank,

Gardner, discussing flotation techniques applied to the treatment of effluents (32),
considered dissolved-air flotation to be suitable for most separations where the density
of the suspended particles is similar to that of water. However he claimed that the
process was somewhat concentration dependent as in practice up to 95% of suspended matter
could be removed at initial concentrations of 150 to 220 mg/litre but at lower initial
concentrations the percentage removal fell. A treated water suspended solids content of

10 mg/litre or less was nevertheless obtainable.

Investigations on flotation treatment of sewer overflows (39), showed that a flotation
tank 3.7 m long by 3 m wide could treat 0,025 m3/sec. Two such tanks with additional
ancillary facilities would require 32.5 m2 of land area compared with 335 rn2 necessary
for a 0.05 ms/sec conventional clarifier, It was found possible to maintain a 60%
reduction in suspended solids treating 0. 05 m3/sec in a flotation tank 3.7 m long by
3 m wide with a liquid depth of 0,49 m. This is equivalent to an overflow rate of

4.5 mm/sec,

Raw sewage sludge thickening by flotation using a heating process has been reported
(53), which involved heating the sludge to 35 OC, thereby effecting flotation and
consolidation of the suspended material. Addition of a polymeric flocculating agent

was found to improve the thickening process considerably.

Production of gas bubbles by electrolysis of water was suggested by Elmore (British
Patent 13 578:1904) but it has only recently been adopted as an industrial flotation
technique. One such electrolytic thickening process for industrial water re-use (12),
comprised a shallow rectangular tank provided with a pair of horizontal electrodes
gsituated near the tank bottom. The upper electrode, the anode, was in the form of a

grid, whilst the cathode was usually in the form of a solid sheet. The waste water was

17.



The Water Research Association : Technical Paper TP, 87

fed between the electrodes which were connected to a low.voltage suf)ply. A two-fold

effect was then said to follow; the charge on the electrodes neutralized 'that _carrieci by the
suspended particles so they were able to flocculate, and electrolysis of the water generated
gas bubbles permitting floc flotation (12). The abplication of this technique to oils and
grease removal (12) and to the treatment of paint keg wash liquors cohtaining finely

divided solids (54) has been reported.

One of the main factors in the deve lopment of electro-flotation processes is the design
of the electrodes and their materials of construction (B). Various designs have been used
including a single combined electrode, bars, perforated plates and wire mesh, whilst
materials have ranged from normal mild steel through titanium and platil;xum. It was
considered that if the problems associated with electrode material and its fréquency of
replacement could be resolved, electro-flotation would play an increasingly important

part in the treatment of'indus'trial effluents and sewage.

Hillis (55) in a review of electrolytic treatment of effluents has referred to the work
of Fgyn in Norway and Axell in New Zealand. ‘In Norway, electrolyzed sea water was
used to treat sewage in order to reduce the nitrate and phosphate content of the effluent,
Sewage and sea water were mixed and passed through an electrolytic cell and the magnesium
ammonium phosphate which formed was precipitated in the alkaline environment of the
cathode. Hydrogen evolving at the cathode then floated the magnesium ammonium phosphate
floc and suspended solids to the surface whei-e they were removed by a scraper, The
hypochlorite solution produced at the anode was mixed with the final effluent and effected
sterilization. A pilot plant has been successfully used to treat the sewage from a
population of 41 200. In New Zealand, Axell employed electrolytic flotation for the
treatment of sewage and was able to remove 73% of the suspended solids and 56% of the

BOD with a power consumption of 1 kWh/m3 treated water.

4.2, Bactetia and algae

The separation and concentration of bacterial spores and vegetative cevlls by means of
froth flotation has been reported by Boyles and Lincoln (56), who made studies on a variety
of cultures employing various air flow-rates. Leven and Barnes (57), investigating froth
flotation for harvesting algae, concluded that thev process approached an economically
acceptable level and that it may have use as a sewage treatment process. Rubin and
Casgsell (28) investigated the effectiveness of microflotation which they defined as a low
gas flow-rate foam separation technique for the removal of dispersed microscopic
substances such as bacteria and algae. They achieved high rates of bacteria removal at
low gas flow rates using lauric acid as 'collector’, absolute alcohol as frother and

aluminium sulphate as a flotation aid. Further work utilizing froth flotation for

18,



The Water Research Association Technical Paper TP, 87

harvesting algae and other micro-organisms has been reported by Smith, Funk and Proctor

(58), and Dobias and Vinter (59).

It has been pointed out by Golueke and Oswald (60), after comparing various methods
for algal processing, that the major disadvantage in froth flotation of algae is the need
for a substantial pH adjustment in the liquid medium in order to obtain optimum flotation
conditions. Cassell et al (61), investigating the removal of organic colloids by micro-
flotation, concluded that the process could in many water treatment systems replace
coagulation-sedimentation with considerable saving in space. Coupled with high rate
filters, they proposed that microflotation could lead to a complete water treatment process
that would be compact and well adapted to emergency portable units as well as large

installations.

Funk, Sweeney and Proctor (62) used dissolved-air flotation for harvesting Chlorella
algae with ferric sulphate as coagulant. Employing air saturation pressures of 103,
206 and 310 kN/m2 (15, 30 and 45 1b/in, 2) they found that the maximum time taken for
harvesting was 10 minutes at high pH values (9.0 and 10, 0) and less than 1 minute at low
pH values (3.0). This compared well with the shortest satisfactory sedimentation time